
National Mission for Clean Ganga  

Ministry of Water Resources  

River Development & Ganga Rejuvenation  

Government of India  

 

 

82 MLD STP PROJECT AT HARIDWAR  

Under  HYBRID ANNUITY ɀ based PPP mode  
(68 MLD STP AT JAGJEETPUR AND 14 MLD STP AT SARAI) 

 
(LOA File Number: 3284/Le -6/677 dated 03 -08-2017 ) 

 

 

 

Monthly Report  

Of 

Project Engineer  

For 

AUGUST ɀ 2019 
 

           

 
 

     

              

STC  

                                        

 

   Executing Agency Funding Agency Project Engineer  Concessionaire  

          Uttarakhand Pey Jal 
Nigam, Haridwar, 

Uttarakhand 
Pin: 249408 

National Mission for Clean 
Ganga, Ministry of Water 

Resources, New Delhi,  
Pin: 110002 

Shah Technical Consultants 
Pvt. Ltd., Haridwar, 

Uttarakhand 
Pin: 249408 

     HNB Engineers 
(Haridwar) Pvt. Ltd, 

Haridwar, Uttarakhand 
Pin: 249408 



    

STC  
PROJECT ENGINEER 
Shah Technical Consultants Private Limited  

                               82 MLD STP Project at Haridwar   
       Under Hybrid  Annuity Based PPP Mode 

    
 

August 2019                                                                        Page 2 of 85 
 

 
TABLE OF CONTENTS 

1.0. Introduction .....ȣȣȢȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣ...3 ɀ 4 

1.1. Project Component....ȣ.ȣȣȣȣȣȣȢȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȢ 5 

1.1.1 #ÏÎÓÔÒÕÃÔÉÏÎ 5ÎÉÔÓȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣ..........5 - 6 

2.0. StatuÓ ÏÆ 0ÒÏÊÅÃÔȣȣȢȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȢȢȣȣȣȣȣȣȣȢ. 6 

2.1. 0ÈÙÓÉÃÁÌ 3ÔÁÔÕÓȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣ..ȣ.. .7 

2.1.1.Pre-Execution ActivitÉÅÓ 3ÔÁÔÕÓȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȢȢȢȣȣ7 

2.1.2.Pre-Execution Activities ɀ0ÒÏÇÒÅÓÓ 'ÒÁÐÈȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣ... ȣȣ7 

2.1.3.Design DetaiÌÅÄ %ÎÇÉÎÅÅÒÉÎÇȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȢȢȣȣȣȣȣȣȢ.ȣȣ8 ɀ 9 

2.1.4.Design Detailed Engineering ɀ 0ÒÏÇÒÅÓÓ 'ÒÁÐÈȣȣȣȣȣȣȣȣȣȣȣȣȣ. ȣȢȢ9 

2.1.5.Equipment Procurement, Logistics and 2ÅÃÅÉÐÔ ÏÆ %ÑÕÉÐÍÅÎÔ ÁÔ 3ÉÔÅȣ ȣȢ10 ɀ 18 

2.1.6.Equipment Procurement, Logistics and Receipt of Equipment: Graph... ȣȢ19 - 20 

2.1.7.#ÏÎÓÔÒÕÃÔÉÏÎ 5ÎÉÔÓȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȢ..ȣȢȢ21 ɀ 31 

2.1.8.Overall ProgreÓÓȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȢ ȣȢ31 

2.2. &ÉÎÁÎÃÉÁÌ 3ÔÁÔÕÓȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣ 32 

2.3. )ÍÐÏÒÔÁÎÔ )ÓÓÕÅȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȢȣȢ 32 ɀ 33 

2.4. Layout Plan for 68 MLD & 14 MLD S40 3ÉÔÅȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȢȢ 34 ɀ 35 

3.0. 0ÒÏÊÅÃÔ %ÎÇÉÎÅÅÒ !ÃÔÉÖÉÔÉÅÓȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣ.ȣ. 36 ɀ 52 

4.0. -ÅÅÔÉÎÇÓȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣ..... 53 

5.0. 3ÔÁÆÆ $ÅÐÌÏÙÍÅÎÔȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣ53 

ANNEX ɀ ρ ȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȢ.54 

0ÒÏÊÅÃÔ 0ÒÏÇÒÅÓÓȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȢȢ.54 

ANNEX ɀ ς ȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȢ. 54 ɀ 61 

Financial Statements (Including Progress GÒÁÐÈÓɊȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣ54 ɀ 61 

ANNEX ɀ σ ȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȢ. 62 ɀ 63 

1ÕÁÌÉÔÙ !ÓÓÕÒÁÎÃÅ Ⱦ 1ÕÁÌÉÔÙ #ÏÎÔÒÏÌȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȢ62 ɀ 63 

ANNEX ɀ τ ȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȢȣȣȣȢȢ 64 ɀ 79 

0ÈÏÔÏÇÒÁÐÈÓȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȢ64 ɀ 79 

ANNEX ɀ υ ȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȢ. 80 

Outward Correspondence List ȣȣȣȣȣȢȢȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȢȣȣȢȢ 80 

ANNEX ɀ φȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȢȢ 81 

Inward Correspondence List ȣȣȣȣȣȣȣȣȢȢȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȢȣȣȢ .81 

ANNEX ɀ χȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣ. 82 ɀ 84 

%(3 4ÁÒÇÅÔÓ Ǫ !ÃÈÉÅÖÅÍÅÎÔÓȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȢ 82 ɀ 84 

ANNEX ɀ ψ ȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣ. 85 

)ÎÎÏÖÁÔÉÏÎÓ Ǫ !ÄÏÐÔÅÄ ÓÔÁÎÄÁÒÄ )ÎÄÕÓÔÒÙ ÐÒÁÃÔÉÃÅÓȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȣȢȢ 85 

 

 

 

 

 



    

STC  
PROJECT ENGINEER 
Shah Technical Consultants Private Limited  

                               82 MLD STP Project at Haridwar   
       Under Hybrid  Annuity Based PPP Mode 

    
 

August 2019                                                                        Page 3 of 85 
 

1.0. Introduction  

Namami Gange is a flagship program of the Central Government for abetment of pollution in River 

Ganga by treating the domestic sewage in urban areas. National Mission for Clean Ganga (NMCG) is 

implementing this program all along the urban areas situated at River Ganga. 

Detail of Project  

×Name of Project                   : 82 MLD STP Project at Haridwar, under Hybrid Annuity based PPP   

Mode under Namami Gange Program 

×Process of STP                      : SBR (Sequencing Batch Reactor) Process 

×Client                                         : National Mission for Clean Ganga (NMCG), New Delhi 

×Execution Agency                 : Uttarakhand Pey Jal Nigam (UKPJN) 

×Project Engineer                   : Shah Technical Consultants (P) Ltd. 

×Concessionaire                    : HNB Engineers (Haridwar) Pvt. Ltd. 

×Concessionaire LOA          : 3284/Le-6/677 dated 03.08.2017 

×CA No.                                        : 21/GM/2017 -18 dated 11.10.2017 

×Cost of Project (CAPEX)   : Rs. 140.70 Crore 

×Effective Date of Start        : 19.02.2018 

×Construction Period          : 21 Months 

×Date of Commissioning    : 18.11.2019 

×O&M Period                             : 15 Years after COD 

Population & Other Detail  

(Source: Brief Description Note dated 01 Nov 2017 on Haridwar Sewerage Plan prepared by Office of 

the Project Manager, Construction and Maintenance Unit (Ganga), UKPJN, Haridwar) 

× Population of Haridwar : 2,30,681 (as per Census ɀ 2011) 

× Additional Population : 76,916 in 5 Satellite Towns (as per Census ɀ 2011) 

× Area of Haridwar  : 1367.60 Ha 

× Additional Area  : 1441.16 Ha in 5 Satellite Towns 

× Projected Population 2018 : 7,69,825 incl. Haridwar Town, 5 Satellite Towns, Camping 

Population and Floating Population 

× Projected Population 2033 : 11,21,072 incl. Haridwar Town, 5 Satellite Towns, Camping 

Population and Floating Population 

× Projected Population 2048 : 14,73,177 incl. Haridwar Town, 5 Satellite Towns, Camping 

Population and Floating Population 

(ÁÒÉÄ×ÁÒ ÔÏ×Î ÉÓ ÄÉÖÉÄÅÄ ÉÎÔÏ Ȭχȭ :ÏÎÅÓȟ ÏÕÔ ÏÆ ×ÈÉÃÈ ÚÏÎÅ Ȭ!ȭ ÔÏ Ȭ%ȭ  ÃÏÎÔÒÉÂÕÔÅ ÔÏ Jagjeetpur STP 

complex ÁÎÄ :ÏÎÅ Ȭ&ȭ ÃÏÎÔÒÉÂÕÔÅ ÔÏ Sarai STP ÃÏÍÐÌÅØ ×ÈÅÒÅÁÓ :ÏÎÅ Ȭ'ȭ will contribute to STP 

complex Shivalik Nagar. 



    

STC  
PROJECT ENGINEER 
Shah Technical Consultants Private Limited  

                               82 MLD STP Project at Haridwar   
       Under Hybrid  Annuity Based PPP Mode 

    
 

August 2019                                                                        Page 4 of 85 
 

Laboratory Setup  

Cube Testing Machine, Sieves, Slump Cone, Weighing Machine etc. relevant equipments have been 

setup at both the sites by the concessionaire. 

Quality Control  

During progress of work all necessary precautions and quality related actions have been taken, as per 

the following, 

1. Stage Passing Check before start of each stage of works has been ensured and record 

maintain at both the site. 

2. Cubes have been prepared for 7 and 28 days test in case of both PCC & RCC as per 

requirement of IS 456-2000 and record maintain at both the site.   

3. Slump Test has been carried out duly during progress of PCC & RCC works. 

4. Sieve Analysis Register for Fine Aggregate and Coarse Aggregate (for 10mm & 20mm) 

maintain at both the site. 

5. Site Order Books have been maintained at both the sites. 

6. Hindrance Registers have been maintained at both the sites. 

Site Meetings and its Minutes  

During every site visit generally site meeting and discussions do take place with concern Project 

Managers of Concessionaire as part of site observations, discussions and suggestions. Minutes of 

Meeting and necessary actions have been issued. 

Objectives of NMCG and UKPJN 

Government of India has approved the Namami Gange program as an integrated approach for 

effective abatement of pollution in river Ganga. As part of this and to ensure that no untreated 

domestic sewage flow into the river Ganga, various interventions are planned such as Interception & 

Diversion works and development & operation of Sewage Treatment Plants (STPs). Considering 

various development models in practice for the construction, operation and maintenance of Sewage 

Treatment Plants, Government of India has approved the Hybrid Annuity based Public Private 

Partnership (PPP) mode as one of the options for the development & operation of STPs. Under this 

model, private investor / developer will design, build, finance, operate and transfer the asset (STP) to 

the Project Executing Agency / Jal Nigam / Jal Sansthan / Urban Local body at the end of the 

Concession Period (say 15 years). 40% of the Capital cost will be paid to the developer during 

construction of the STP. Balance 60% along with Operation & Maintenance (O&M) cost will be paid 

over the Concession Period on achievement of key performance indicators as per the contract. Entire 

cost of development and operation of the STPs will be 100% funded by the Government of India as 



    

STC  
PROJECT ENGINEER 
Shah Technical Consultants Private Limited  

                               82 MLD STP Project at Haridwar   
       Under Hybrid  Annuity Based PPP Mode 

    
 

August 2019                                                                        Page 5 of 85 
 

central sector scheme. It is also envisaged to explore the possibility of recycle/ reuse of the treated 

waste water for non-potable purpose. 

1.1.Project Components  (as per approved drawings of the Concessionaire) 
 

1.1.1Construction Units  
 

¶ 68 MLD STP ɀ Jagjeetpur  
 

No. Description L/Dia. Width SWD FB Qty 

Process Units 
1 Inlet Chamber 4900 4550 2500 500 1 

2 Mechanical Fine Screen Channel 6500 1300 1000 500 2 

3 Manual Fine Screen Channel 6500 1550 1000 500 1 

4 Grit Chamber 7750 7750 1000 500 2 

5 Grit Bypass Channel 8150 1550 1000 500 1 

6 Parshall Flume 8400 Throat width 600 500 1 

7 Distribution Chamber 8000 3500 2500 500 1 

8 Sequential Batch Reactor (SBR) 27600 48200 5500 500 6 

9 Chlorine Contact Tank 24900 18000 3750 500 1 

10 
Sludge Thickener No.1 ( on CCT side ) 

/Distribution Chamber      

11 
Sludge Thickener No.2 ( on boundary 

wall side) 
15500 dia. 3000 500 2 

12 Centrifuge Feed Sludge Sump 7050 4300 3000 500 1 

13 Polymer Dosing Tank 2000 2000 3000 500 2 

14 Centrifuge Feed Pump House 12260 5500 4000 HT Nil 1 

15 Centrifuge House 9420 5500 4000 HT 
 

1 

16 Centrate Sump 5700 4300 2000 500 1 

Building Units 
17 Workshop Room 

55.25 Sqm. 3200 HT 
1 (First 
Floor ) 18 Tool Room 

19 DG Platform 16888 7230 - 1 

20 Air Blower Room 34968 6000 6400 HT 1 

21 Chlorinator Room & Tonner Yard 55 Sqm. 3700 HT 1 

22 
Admin Building, Conference & Lab. 

(First Floor) 
150 Sqm. 3150 HT 1 

23 Security Cabin 3500 3000 3000 HT 1 

24 HT Substation Platform 6862 10550 - 1 

 
 
 
 
 
 
 
 
 
 



    

STC  
PROJECT ENGINEER 
Shah Technical Consultants Private Limited  

                               82 MLD STP Project at Haridwar   
       Under Hybrid  Annuity Based PPP Mode 

    
 

August 2019                                                                        Page 6 of 85 
 

¶ 14 MLD STP ɀ Sarai 
 

No. Description L/Dia. Width SWD FB Qty 

Process Units 
1 Inlet Chamber 2300 2000 2500 500 1 

2 Mechanical Fine Screen Channel 4500 900 600 500 1 

3 Manual Fine Screen Channel 4500 1050 600 500 1 

4 Grit Chamber 5000 5000 900 500 1 

5 Grit Bypass Channel 5400 900 400 500 1 

6 Parshall Flume 7700 450 Throat 500 1 

7 Sequential Batch Reactor (SBR) 33100 16600 5500 500 3 

8 Chlorine Contact Tank 20800 11200 3000 500 1 

9 
Sludge Thickener 10500 dia. 3000 500 1 

Sludge Thickener (outer wall) 11.00 dia. 
   

10 Centrifuge Feed Sludge Sump 4000 2000 3000 500 1 

 
Centrifuge House/Platform 

     

 
Centrifuge Feed Pump House 

     
11 Polymer Dosing Tank 1530 1530 3000 500 2 

12 Centrate Sump 4000 2000 2000 500 1 

13 Sludge Drying Bed 11000 3100 300 300 5 

14 sludge Storage Platform 11000 4350 3000 500 1 

Building Units 
15 Workshop 6035 3950 6400 HT 1 

16 Tool Room 6035 3950 6400 HT 1 

17 DG Platform 10000 4000 - 1 

18 Air Blower Room 11355 6500 6400 HT 1 

19 
Admin Building, Conference & Lab. 

(First Floor) 
150 Sqm. 3000 HT 1 

20 Centrifuge Feed Pump Sump 7500 5050 4000 HT 1 

21 Centrifuge House 5200 4880 4000 HT 1 

22 Chlorinator Room & Cl Storage 55 Sqm. 3700 HT 1 

23 Security Cabin 3500 3000 3000 HT 1 

24 HT Substation Platform 10000 5000 - 1 

 

2.0. Status of Project  
 

Progress Status till August ɀ 2019 at a glance 

Sl. No. Description 68 MLD STP at Jagjeetpur 14 MLD STP at Sarai 

1 Total Schedule Expenditure Rs. 99.30 Crore Rs. 41.40 Crore 

2 Total completed amount till JulyΩмф Rs. 89.09 Crore Rs. 40.65 Crore 

3 Percentage (%) completion 89.72% 98.20% 

 

 

 

 

 

 

 

 

 



    

STC  
PROJECT ENGINEER 
Shah Technical Consultants Private Limited  

                               82 MLD STP Project at Haridwar   
       Under Hybrid  Annuity Based PPP Mode 

    
 

August 2019                                                                        Page 7 of 85 
 

2.1.Physical Status as on August ɀ 2019  
 

2.1.1Pre-execution A ctivities  
 

Sl. 
No. 

Description of work 

Progress 

Remarks 
Upto 

Previous 
Month 

During 
the  

Month 

Total 
Progress 

Schedule 

1 Setting up of Site Office 100% 0% 100% 100% 
Completed in the month of 

November 2017 

2 
Topographical / Soil 

Investigations 
100% 0% 100% 100% 

Completed in the month of 
November 2017 ς 

December 17 

3 
Condition precedent 

required to be satisfied by 
the Concessionaire 

100% 0% 100% 100% 
Completed in the month of 

December 2017 

4 
Condition precedent 

required to be satisfied by 
Jal Nigam 

100% 0% 100% 100% 
Completed in the month of 
December 2017 ς January 

2018 

5 
Condition precedent to be 

satisfied by NMCG 
100% 0% 100% 100% 

Completed in the month of 
January 2018 ς February 

2018 

6 Other Temporary Execution 100% 0% 100% 100% 
Completed in the month of 

CŜōΩму 

7 Bore well Construction 100% 0% 100% 100% 
Completed in the month of 

March'18 

 

2.1.2Pre-execution Activ ities Physical Progress Graph  
 

 



    

STC  
PROJECT ENGINEER 
Shah Technical Consultants Private Limited  

                               82 MLD STP Project at Haridwar   
       Under Hybrid  Annuity Based PPP Mode 

    
 

August 2019                                                                        Page 8 of 85 
 

2.1.3. Detail ed Design Engineering  

 68 MLD STP ɀ Jagjeetpur  

Sl. No. Description of work 

Progress 

Upto Previous 
Month 

During the  
Month 

Total Progress Schedule 

1 
Approval of BEP (Process & 

Hydraulic Design and Lay Out & 
Flow Diagram) 

100% 0% 100% 100% 

2 
Approval of Design & Drawings for 

Civil Works 
100% 0% 100% 100% 

3 
Approval of GAD, Data Sheets for 

Electro-Mechanical Works 
100% 0% 100% 100% 

Average 100% 100% 

 

14 MLD STP ɀ Sarai 

Sl. No. Description of work 

Progress 

Upto Previous 
Month 

During the  
Month 

Total Progress Schedule 

1 
Approval of BEP (Process & 

Hydraulic Design and Lay Out & 
Flow Diagram) 

100% 0% 100% 100% 

2 
Approval of Design & Drawings for 

Civil Works 
100% 0% 100% 100% 

3 
Approval of GAD, Data Sheets for 

Electro-Mechanical Works 
100% 0% 100% 100% 

Average 100% 100% 

 

 

 

 

 

 

 

 



    

STC  
PROJECT ENGINEER 
Shah Technical Consultants Private Limited  

                               82 MLD STP Project at Haridwar   
       Under Hybrid  Annuity Based PPP Mode 

    
 

August 2019                                                                        Page 9 of 85 
 

 2.1.4. Detailed  Design Engineering  ɀ Progress Graph  

¶ 68 MLD STP ɀ Jagjeetpur  

 

¶ 14 MLD STP ɀ Sarai 

 



    

STC  
PROJECT ENGINEER 
Shah Technical Consultants Private Limited  

                               82 MLD STP Project at Haridwar   